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* Introduction:

This test report Is & prasentation of results of a flammability test on a material submitted
by Burlington Industries, Inc.. of Clasgow. Virginia. The rest was conducted in accordance
with the American Society for Teat and Materialy fAre test response standard E €48-95a,
Critical Radiant Flux of Floor-Covering Systems Using a Radiant Heat Energy Bource, This
nethod 1s sometimes referred to as the flooring radiant panei.

THus teat method, which hias been approved for use by agencies of the Department of
Defense and for Usting in the DoD indexaf Specificnnons and Standares. i rechnically idenvien
to the method described in NFPA Number 253, It measures the critical radiant flux at flame-
out of hetizontally mounted complete flooring-covering syatems that duplicate or simutute
accepted Ingtallation practices. Tests on individual components are of limited value and are
not valid for evaluation of floor~covering systems.

This standard should be used o measure and describe the reaponse of materials,
products, or asaembilies 1o heat and fiame under controllad laboratory conditions and shaukl
not be used to deseribe or appraise the fire-hazard or Sre-risk of matesials, products. or
assemblies under actual fire conditions. However. resuits of the test may be used as elemenrts
of a fire=hazard assessment or 8 fire=risk asstssment Which takes Lt account all of the
factors perrinent to an assessment ¢f the fire hazard or Ars risk of & partteular end use. ‘

The flooring radiant panel test measures the level of incident radiant heat encrgy st flame-
out of & loor~covering system. 1t provides a basis for estimating one aapect of fize behaviar of
systems inatalled In corridors or exitways. Imposed radidnt flux simulates therrnal radiation
ievels Lkely 16 supinge on the floors of @ bullding whose upper surfaces are heated by fiames
or hot gases, or both, from a fully developed fire In an adjacent room or compartment,

Test Procedurs

A gas and alr fueled radiant heat energy pane! is mounred 1n the tost chamber at a 30°
angle to the horizontal plane of the specknen. The panel gensrates an energy flux distribution,
ra::&g;z along the len(.'th of the test specimen from a nominal maximum of 1.0 W/cm? to g
minimum of J. 1 W/em?, Ale flow through the chamber is controlied at & velocity of 250 faet per
minute. The test 1s Initiated using a gas pilot burner brough into conact with the specimen
and extinguished after a specified Hme.

The floor-covering system. fully described In Table J. is tested in triplicate, each specimen
measuring 20 cm wide by 100 cm hmf Prepared specimens are conditioned & minimum of $6
hours in #n stmosphere maintained at 71 = 2°F and 50 = 3% relative humidity, Chaumber
t:q:.erm-l.n]gt tonditions are verificd on the day of the test by measuring the flux level at the 40
em MArK. An incident flux level of 0.60 = 0.02 W/am? indlcates propear operation and

- calibration of the teat chamber,

Specimens are placed In the chamber and allowed to prehest for 5.0 minutes foliowed by a
3.0-minute appiication of the pilot burner. The specimens are Allowed to burn until they self-
extinguish, &t wiiich time they are removed fom the teatchamber and the farthest point of
flame propagation measured. The critical radiant flux is determined from the fiux profile
determined during calibeation of the test instrument.

Test Result:

The test result is presented as the average value of the thres specimens tested expressed in
terms of Crittcal Radiant Flux In units of W/emd, All pertinent individual apecimen daw are
presented in Table IV, The flux profile shown in the Agure 1 typical of thet determined during
calibration of the flooring radiant pancl instrument used for this teat,

The general classification for the floor-covering system identified In this report is based on
criteria published in the NFPA 101 Life Sqfety; Code. The GSA classificarion s based on criteria
published in Amendment 6 1o GSA Solicitation Number 3FNH-92-F301-N. affactive Juna 18,
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* 1994, However, care must be exercised in their use as & matertal may be otherwise classified by
the authorlty Having juriadiction.

able T. ﬂm Covering Bywtem

Division: Leea
Name: Faculty fll
Pattern Nutnber: [2746
Color Number: 3001
Kol Number: 2821183

Floar Covering:
pSA Contract No: GS.00F-8488A

Test Nurnber: FRP-2603
Face Fiber: CF Nylon
File Yarn Weight: 26.0 oz/yd®
Total Weight: 76.7 oz/yd?
Baclk: Polypropylene
Secondary Back: Polypropylene
Laminate: Hot Mait

arn Lot Number: 301821
AppHeadon: Direct Glue Down

ubfloor; GRC Board
Adhesive: Bl WetSet by Leas

2 'd

i B Table II, Tt Kesult
[11 D) %)
Maxdmum Bum Distance {om) LT Jp) 372 40.5
Time to Flame Qut (minl 30.6 275 388
_Critical Radiant Flux (W/cm3) 0.68 0.58 0.4
Standard Deviation 01004
Average Cridcal Radiant #lux 0.58 W/em?
NFFA 101 Classification Typel
CSA Classificanon Cless A
1.20
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MNAVICNAL
BUFEAU OF STANDABGS

C ERTIEIED Asting IBORATORIES, e NVIAD

1108 ﬂ!VEﬂBENH ORVE » P.0.BOX 2047 » DALTON, GEORGIA 722.2041

PHONE; (FO8) Z26-1400 FAX; (706) 226.6118 azﬁggé.;ﬁ

REFORT OF TEST MUNBER 44831

Adgust 17, 1¥°5
CLIENT: BURLINGTON INDUSTRIES INC, Lab, Test No. 24%422102%

404 ANDERGON STREET
GLASGOW, VA 24333-2801

BUBJECT: One (1) sample submitted and identified by client as indicsted helowr

FACULTY TII L2744: COLOR 3514 ROLL® 95427 YARN LOTH 95427 TEST
N. SC-1179 CF NYLON FACE WTi 24.0 oz/sy TOTAL WT: 76.7 oZ/ty
PRINARY & SECONDARY: FOLYPROPYLENE LANINATE: HOTHELT GS-OOF-343%A

e

*

BMOKE DENSITY INBS)

Bache density tests were performed as direeted in ASTH Test Method E £62-77,
also designated NFPA 233,

The results of testing are as reported below. Detailed data ars atixthed

hereta.
Operating Radiomster Qutput: 8.1 av Irradiances 2.5 watts/sg. co.
Conditionsy Furnkce VYolinge: 117 v Burner Fuel: Propans

Prassure: Posilive Undur Three Inched oF Water

TEST REBULTS
Flasing Mode | Non-Flasing Mede

v ftes Average Average
Correctad Mawimus Bpecific Optical Density
DM (Correctsd) 1%4 144
Soecific Optical Density (DB) At 4.0 Min. 152 a5 t

Far CERTIFIED TESTING LﬁBﬂRﬁ%ﬂRIEB, INC.

e il
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AND Mg SEMEUNIRTION T ANY mm o 'mt Tok 35 "AHII  Naut aw TCENTIFIRG FeBt: " Fé:‘ RIkR, Ine mukt RNCEreR

STANGS 0 88 UERR W ARVERYSINE TO THE SHARSEL Fubuih HANE, OR SUR SEa, INBHONIA ARK ROT UNGER ANF CitCuM.
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NVEAD

FHONE: (708) 2261400 FAX: (708) 22¢4-8118 capmrin
ATTACHMENT T RCPORT NUMBER 64351
PLANING HODE )
Chamber Temperaturs (Start) LOO*F | L00°F | 100*F )
Specimen Numbere | 1 2 - 3 Avg,
Minimum X Transaissicon (TH) 1.8 7:0 2.2 7
Time To Attain TH (Minutes) 4 é 7h 7.5
Maxinua Specific Optical Danaity (OW) RS
Clowe boan (00 | “ 2 | 2 2
DHC (Corrmcted D) e 1% | a7 | 194
theiiic Cotical Density (0S) At 1.5 Minutes ‘;;— at 20 17
Spectfic apttcai Dengity (DS) At 4.0 Minutes | l44 132 189 132
: o NON=FLANING MODE
Chamber Temperaturs (8tart) 100°F 160'F 106+F
Bpacisen Numbars | i 2 i Avp.
Hiniaus % Tn;uos“un ¢ 7.0 7.4 bb 7l
Tine To Attain TH (Minutew) ¢ 20 20 20, 0
Maious Specific Optical Density M} i34 148 154 152
Clear Besm (DO . 4 b 10 .
DHC (Carrected DI T igo | 1az | w46 | 146
s;ecific Optical Density (D8 At 1.0 Ninutes s | 5 3 4
Specifis omm Donuty (P8) At 4.0 Minutes <4 23 21 2%
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Texﬁle TEST REPORT # 964452

Independent

P.0.Hox 1943 Tz’ t‘”$ 1503 Murray Ave,

Service, Inc,

Dalton, Georgla 30722-1948 + Prone 706-278-3013 »  Fax 705-272-7057
TEST REPORT

Custemey: Burlington Industrias, Inc. August 22, 1996

Subjent: One (1) sample of carpet was submitted by the
Customar for tescing and idantified as balow:

Sample Tdentification: Name: Faculty III / Pattern: L2746
Coler: 3001/ Rell: 2821181
lot: 301821/ Fiber: Nylon
Brand Name: Antron/Le ugfnupont
Sacondary Backing: Rotwalt
GSA Cuntract: ~OOF-84838A

¥

OF CARPETS

e B ok e e e 7 — "t s

TEST CONDITIONS: 70 DRGREES F. 20 % RH

1 Plata Neg. 0.5 Neg, 0.9
1 Platw Neg. 0.4 Nag, 1.2
2 Plate Poa. 0.2  Pos. 0.3

*AATCC 138 shampoo conduched on sample prior to stati¢ testing ap per
GBA raguiramenta. )

+J0LRE
1} Standard Nealite
2} Standayd Chroue Leathar
3} UNDBRLAY: Plate/A grounded metal plats approximately 3'x 4'.
K-8/ A atlnﬂntglﬁn‘?n./lq.yd. rubkerisxaed Eaily/Jute cushien
x 4,
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